REM 1026A
GRAIN VAC

PARTS CATALOGUE







INTRODUCTION

This parts manual is set up to show all the service parts for Rem
1026A Grain Vac.

The information required when order parts is as follows:

- part number
- description
- number of pieces required

In producing this parts catalogue every effort has been made to
ensure accuracy. If you discover an error, please inform us.

Phone: 1-800-667-7420

In Canada
Rem Enterprises Inc.
Box 1207 Swift Current, SK S9H 3X4
Ph (306) 773-0644, Fax (306) 773-1188

US Shipping Office located in Shenandoah, IA




PTO SHAFT (WALTERSCHIED)

Page 1




REVISED
OCT2/97

LOCATION
CODE

1026A0101
1026A0102

1026A0103

1026A0104
1026A0105
1026A0106
1026A0107
1026A0108
1026A0109
1026A0110
1026A0111
1026A0112
1026A0113
1026A0114
1026A0115
1026A0116
1026A0117
1026A0118
1026A0119
1026A0120
1026A0121

DWG PART

NO. NUMBER
1 7100-38-9494
2 7100-38-9836
3 7100-38-9837
4 7100-38-0908
5 7100-38-1908
6 7100-38-9400
7 7100-31-2410
8 7100-01-9518
9 7100-02-0617
10 7100-04-8952
11 7100-09-1472
12 7100-01-9519
13 7100-36-5366
14 7100-36-5305
15 7100-08-7276
16  7100-04-4321
17  7100-09-4620
18 7100-05-6140
19 7100-38-3333
20 7100-38-3334
21 7100-36-5386

1026A PTO SHAFT

DESCRIPTION

PTO Shaft,W2400 Series,#389494 Walter
Male Half shaft c/w Shielding
clw 11,21,23,24,25,51,52,53,57,55
Female Half Shaft c/w Shielding
c/w 56,54,53,52,59,26,58,27,24,21,13
oke #380908 1-3/8 21 Spl. A.S. c/w #12
A.S. Collar Kit #381908
Complete Clutch Assy #389400 (see p.2)
Cross Bearing Kit #312410
Inboard oke 1B #019518
Spring Pin #020617 10x80
Inner Profile #048952
Outer Profile #091472 2A
Inboard oke #019519 2A
Shield Cone 6 Rib #365366
Screw #365305
Bearing Ring #087276
Safety Chain #044321
Out. Shield Tube OVL #094620
Inner Shield Tube Rnd. #056140
Danger Decal - Shield #383333
Danger Decal - Steel #383334
Shield Cone 6 Rib #365386

NO.
REQ'D

1
1

G G G U O U I GG G O U G N R G Gy

Page 1A
"01/01/97

SERIAL
NUMBER

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL



DRIVE SHAFT AND CLUTCH ASSEMBLY

Page 2




LOCATION
CODE

1026A0201
1026A0202
1026A0203
1026A0204
1026A0205
1026A0206
1026A0207
1026A0208
1026A0209
1026A0210
1026A0211
1026A0212
1026A0213
1026A0214
1026A0215
1026A0216
1026A0217
1026A0218

1026A DRIVE SHAFT AND CLUTCH ASSEMBL

DWG PART
NO. NUMBER
1 7100-38-1957
2  7100-04-2487
3  7100-04-3489
4 7100-38-1495
5 7100-04-2480
6  7100-02-4459
7 7100-04-2454
8  7100-38-9402
9 7100-32-0527
10 7100-38-9400
11 7100-34-1953
12  7100-04-7825
13 7100-04-5793
14 7100-02-0692
15 7100-04-5790
16  7100-04-5791
17  7100-02-0628
18 7100-30-4149

DESCRIPTION

H Nut M8 DIN 6330 #381957
Belleville Spring #043487 white dot.
Belleville Spring #043489 red dot.
Thrust Plate #381495

Friction Disk #168556

Drive Plate #042459

Drive Plate #042454

Hub 1 3/8"-5/16" kwy #389402
Clutch Housing #320527

Complete Clutch Assembly #389400
Quick Disconnect Flg. Kit(12-18) #341953
Back Up Ring #047825
Compression Spring #045793

Ball 02-0692

Lock Collar #045790

Flanged Ring #338531

Snap Ring #020628

Snap ring #304149

NO.
REQ'D

T e I T Y % JEI N U N U W U WL U " QR N G -

Page 2A
"01/01/97

SERIAL
NUMBER

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL



Page 3 WHEEL AND AXLE




REVISED
APR 20/10

LOCATION
CODE

1026A0301
1026A0302
1026A0303
1026A0304
1026A0305
1026A0306
1026A0307
1026A0308
1026A0309
1026A0310
1026A0311
1026A0312
1026A0313
1026A0314

DWG PART
NO. NUMBER
1 7864-00-0006
2 6732-00-0032
3 103-220
4 7214-01-2500
5 38-105896
6 4150-21F2904
7 7214-00-0001
8 4044-12F0305
9 103-300
10 7864-00-0014
11 7980-01-3515
12 3915-00-0000
13 3910-37-0006
14  07-100640

1026A WHEEL AND AXLE

DESCRIPTION

Spindle

Cotter pin 3/16 x1-1/4

Grease Seal - 14974

Bearing - LM67048
Hub-H-411 c/w Cups-HA-411 (Hylar)
Wheel Bolt 1/2 UNF

Bearing - LM11949

Nut - Castellated 3/4 UNF
Dust Cap - #1504

GVDelta Spindle/Hub-1500#
Rim - 15" Dia. 4.5 KB 4 Bolt
Valve Stem TR 415 Goodyear
Tire-New Rubber 670-15 Imp.
Wheel Assembly (incl. 11-13)

NO.
REQ'D

NDNMNDNMNMNMNMNDMDNMNMNDMNMNODMNMDMNMNDMNDDNDND

Page 3A
"01/01/97

SERIAL
NUMBER

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL



Page 4 FRAME ASSEMBLY




REVISED 1026 A FRAME ASSEMBL Page 4A
FEB 07/06 "01/01/97
LOCATION DWG PART NO. SERIAL
CODE NO. NUMBER DESCRIPTION REQ'D NUMBER
1026A0401 1 6187-00-0001 Safety Chain 6000 Ib. 1 ALL
1026A0402 2 4001-22C2960 Bolt - Hex 1/2 UNC X 4 1/2 6 ALL
1026A0403 3 4055-02C0260 Nut - Lock Uni-Tr 1/2 UNC 2 ALL
1026A0404 4 38-105030 Hitch Weldment 1 ALL
1026A0405 5 38-105024 Hitch Pole Weldment 1 ALL
1026A0406 6 6738-00-0086 Hitch Pin Clip - 3/32 X 2 5/16 (#CP86H) 1 ALL
1026A0407 7 4049-13C0250 Nylon Lock Nut 7/16 UNC 5 ALL
1026A0408 8 5009-02-0438 Flatwasher 7/16" dia 6 ALL
1026A0409 9 4001-22C2754 Hex Bolt 7/16 UNC X 4 3 ALL
1026A0410 10 38-105115 Nozzle Holder Lower Weldment 1 ALL
1026A0411 11  38-104965 7" Vacuum Assy. (See P.15A) 1 ALL
1026A0412 12  38-103897 7" to 6" Reducer Final Assembly 1 ALL
1026A0413 13  4046-13C0235 Nut - Whiz 3/8 UNC 10 ALL
1026A0414 14 6738-00-0105 Hitch Pin - 3/32 X 1 3/16 (#090-105) 1 ALL
1026A0415 15 38-105090 Upper Nozzle Bracket 1 ALL
1026A0416 16  4046-13C0220 Nut - Whiz 5/16 UNC 2 ALL
1026A0417 17  4049-13C0220 Nut - Nylon Lock 5/16 UNC 3 ALL
1026A0418 18 5009-02-0313 Flatwasher 5/16" dia 4 ALL
1026A0419 19 3900-82-5160 Tarp Strap 3 ALL
1026A0420 20 4001-22C2538 Bolt - 3/8" X 2 1/4" 3 ALL
1026A0421 21 38-105065 Hose Holder Weldment 3 ALL
1026A0422 22 38-105002 Final Body 1 ALL
1026A0423 23 5010-00-0001 Flatwasher -2 OD X 17/32ID X .150 3 ALL
1026A0424 24 4030-21C0260 Nut - Nex 1/2 UNC 4 ALL
1026A0425 25 5000-03-0500 Lockwasher - Standard 1/2 dia 4 ALL
1026A0426 26 3750-00-4174 Reflector - Red Grote #40912 2 ALL
1026A0427 27 38-104107 Fender Weldment 2 ALL
1026A0428 28 38-105029 Frame Weldment 1 ALL
1026A0429 29 6744-00-0001 Bent Pin 1 ALL
1026A0430 30 0485-00-0003 Jack - Top Screw Ram #2010 TTF 1 ALL






REVISED
APR 20/10

LOCATION
CODE

1026A0501
1026A0502
1026A0503
1026A0504
1026A0505
1026A0506
1026A0507
1026A0508
1026A0509

DWG PART

NO.

O©OoO~NOOGO DA WN-=-

NUMBER

38-103572
38-105002

5300-01-0260
6745-02-0018

38-104128
07-100437

4046-13C0220

38-103722

1026A BOD - INLET SIDE

DESCRIPTION

Fan Cover Plate

Final Body

D-Ring Spae Naur #MH-5 1/2" ID

Lanyard Loop Loop 12" L (Chain is shown)
Inlet Plug Weldment (c/w Part #4 6745-02-0018)
Inspection Port Cover

Nut - Whiz 5/16 UNC

Cover Plate Front Weldment

4024-22C2494 Bolt - Whiz 3/8 UNC X 3/4

NO.
REQ'D

Ol = 00 = =3 =3 =3 =) =)

Page 5A
"01/01/97

SERIAL
NUMBER

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL



Page 6 BODY — AUGER SIDE




REVISED
APR 20/10

LOCATION
CODE

1026A0601
1026A0602
1026A0603
1026A0604
1026A0605
1026A0606
1026A0607
1026A0608
1026A0609
1026A0610
1026A0611
1026A0612
1026A0613
1026A0614
1026A0615
1026A0616
1026A0617
1026A0618
1026A0619
1026A0620
1026A0621
1026A0622
1026A0623
1026A0624
1026A0625
1026A0626
1026A0627
1026A0628
1026A0629
1026A0630
1026A0631
1026A0632
1026A0633
1026A0634
1026A0635
1026A0636
1026A0637
1026A0638
1026A0639
1026A0640
1026A0641

DWG PART
NO. NUMBER
1 38-103771
2 6777-02-0004
3 5012-02-0625
4 5009-02-0250
5 6740-00-1670
6 38-103748
7 6730-00-1710
8 6732-00-0008
9 4046-13C0220
10 6755-00-0613
11 3703-04-0034
12 38-103751
13  38-103770
14  38-104158
15 38-105020
16  4024-22C2494
17  4001-22C2148
18  38-105042
19  38-104989
20 38-104994
21 5000-03-0250
22  4001-22C2140
23  4030-21C0200
24  4001-22C2180
25 4049-13C0200
26  38-105108
27  38-105107
28  4046-13C0235
29 20-101782
30 5009-02-0313
31 5000-03-0313
32 4030-21C0220
33  38-104096
34  4049-13C0220
35 3320-00-0014
36 38-104134
37  4890-50-8006
38 3703-04-0031
39 3703-04-0033
40 3703-04-0032
41  3703-04-0035

1026A BOD - AUGER SIDE

DESCRIPTION

Front Auger Release
Auger Latch Spring GV
Flatwasher - SAE - 5/8"
Flatwasher - USS 1/4" dia
Spring Pin - 1/8 X 1

Latch Pin

Clevis Pin 1/4 X 1 3/8
Cotter Pin 3/32 X 1/2

Nut - Whiz 5/16 UNC

Rivet - Monobolt (Avdel #2771-0613)

Strip Slide
Bracket - Transport Auger
Auger Release Back

Auger Holddown Bracket Assy (incl. 26-39)

Cover Plate Rear

Bolt - Whiz 3/8 UNC X 3/4

Bolt - Hex 1/4 X 3/4 UNC PLT
Guard - Back Main Drive

Lid

Hinge Bracket

Washer Lock 1/4

Bolt - Hex 1/4 X 1/2

Nut - Hex 1/4 dia

Bolt - Hex 1/4 UNC X 1 3/4
Nut - Nylon Lock 1/4 UNC
Body

Silencer Assembly (incl. 19-26)
Nut - Whiz 3/8 UNC

Flange Hinge

Flatwasher 5/16" dia
Lockwasher - Standard 5/16 dia
Nut - Hex 5/16 UNC

Flangette Seal Flattened

Nut - Nylon Lock 5/16 UNC
Seal Air Main Drive

Clean Out Door

Tekscrew - 10-16 X 1 Self-Drill
Back Deflector

Back Grain Deflector

Side Grain Deflector
Deflector - Inlet

NO.
REQ'D

= AR AR DD 0IlO_) a2 A NOONMNNMNONN-

=

-—
SN Oo

- N

[ e T e Y

Page 6A
"01/01/97

SERIAL
NUMBER

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL



Page 7 AUGER DRIVE




REVISED
APR 20/10

LOCATION
CODE

1026A0701
1026A0702
1026A0703
1026A0704
1026A0705
1026A0706
1026A0707
1026A0708
1026A0709
1026A0710
1026A0711
1026A0712
1026A0713
1026A0714

1026A0715
1026A0716
1026A0717
1026A0718
1026A0719
1026A0720
1026A0721
1026A0722
1026A0723
1026A0724
1026A0725
1026A0726
1026A0727
1026A0728
1026A0729
1026A0730
1026A0731
1026A0732
1026A0733
1026A0734
1026A0735
1026A0736

DWG PART
NO. NUMBER
1 38-105035
2 7222-01-2207
3 7220-10-7106
4 07-100546
5 38-104223
6 4024-22C2494
7 4046-13C0235
8 38-103735
9 38-105072
10 4046-13C0220
11 38-105102
12 38-105276
13 38-105279
14  4001-22C2172
38-110559
15 5860-40-0200
16  38-105275
17  38-104230
18  7310-00-0008
19  4030-21C0260
20 5000-03-0500
21 7015-00-6011
22  4001-22C2912
23  5009-02-0500
24  38-104221
25 6777-02-0008
26  38-104220
27  4008-22C2920
28  38-104222
29 07-100517
30 4020-10C2332
31 7020-00-0003
32 6179-00-0002
33 7020-00-0004
34  38-104228
35 7200-06-7104
36 4049-13C0200

1026A AUGER DRIVE

DESCRIPTION

Plate Bearing Mount
Flangette - PF207 (SKF)
Bearing - Ball AEL 205-100
Key 5/16 X 2 1/2
Sprocket 6017

Bolt - Whiz 3/8 UNC X 3/4
Nut - Whiz 3/8 UNC
Gearbox Guard

Gearbox Complete

Nut - Whiz 5/16 UNC
Guard Chain

Machined Hub

Machined Sprocket 6030

Bolt - hex 1/4"x1 1/2"(See below to order kit of 10)

NO.
REQ'D

Shearbolt Kit-Qty 10 of 4001-22C2172 4049-13C0200

Snap Ring Waldes #5100-200

Shear Sprocket Assy 6030 (c/w 12,13,14,15)

Chain #60

Connector Link #60 Single

Nut - Hex 1/2 UNC

Lockwasher - Standard 1/2 dia
60X11 TTH Sprocket #06011E08
Bolt - Hex 1/2 X 1 3/4 GR5
Flatwasher - Standard 1/2 dia
Spacer

Idler Chain Spring

Idler Arm

Bolt - Flathead 1/2 X 2

Mount - Spacer

Key 1/4 X 1/4 X 1 3/8

Set Screw 5/16 X 3/8

5016 CPLR Sprocket 1" HRDTTH
Coupler Chain Doubl #5016
5016 CPLR Sprocket 1.25 HRDTH

Chain Coupler Assy 5050 (incl. 31,32,33)

Brg-Ball NTN# UC207-104D1
Nut - Nylon Lock 1/4"

[ N U U Y N U N T Qi Qi Qi G G G G U T N JE G G G |

Page 7A
"01/01/97

SERIAL
NUMBER

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL



LOWER AUGER




REVISED 1026A LOWER AUGER Page 8A

SEP 24/14 "01/01/97
LOCATION DWG PART NO. SERIAL
CODE NO. NUMBER DESCRIPTION REQ'D NUMBER
1026A0801 1 6730-00-0368 Clevis Pin 5/16 X 1 7/8 1 ALL
1026A0802 2 6738-00-0105 Hitch Pin - 3/32 X 1 3/16 (#090-105) 1 ALL
1026A0803 3 6777-02-0014 Left Torsion Spring 1 ALL
1026A0804 4 38-103590 Pipe T Weldment 1 ALL
1026A0805 5 38-103587 Anchor Adjustment Weldment 1 ALL
1026A0806 6 38-104593 Anchor Adjustment Assembly (incl. 4 5) 1 ALL
1026A0807 7 6777-02-0015 Right Torsion Spring 1 ALL
1026A0808 8 4009-24C7658 Blt-Skt HD 7/16X5/8 Black 1 ALL
1026A0809 9 4024-22C2494 Bolt - Whiz 3/8 UNC X 3/4 8 ALL
1026A0810 10 4046-13C0235 Nut - Whiz 3/8 UNC 8 ALL
1026A0811 11 5860-40-0131 Snap Ring 1 5/16 (spacer) 1 ALL
1026A0812 12 38-104960 Flyting - 1st Section 1 ALL
12A P38-104372  Flyting HD - Lower - Chrome Surfaced 1 ALL
1026A0813 13  38-108917 First Auger Tube 1 ALL
1026A0814 14  4033-12C0250 Nut - Hex Jam 7/16 UNC 1 ALL
1026A0815 15 38-103585 Latch Mount 1 ALL
1026A0816 16  4049-13C0220 Nut - Nylon Lock 5/16 UNC 1 ALL
1026A0817 17 5009-02-0313 Flatwasher 5/16 dia 1 ALL
1026A0818 18  38-104162 Lower Auger Latch 1 ALL
1026A0819 19 4001-22C2388 Bolt - Hex 5/16 X 2 1/4 1 ALL
1026A0820 20 38-104493 Auger Latch Assembly (incl. 1-8, 14-18) 1 ALL



Page 9 MIDDLE AUGER




REVISED
SEP 24/14

LOCATION
CODE

1026A0901
1026A0902
1026A0903
1026A0904
1026A0905
1026A0906
1026A0907
1026A0908
1026A0909
1026A0910
1026A0911
1026A0912
1026A0913
1026A0914
1026A0915
1026A0916
1026A0917
1026A0918
1026A0919
1026A0920
1026A0921
1026A0922
1026A0923
1026A0924
1026A0925
1026A0926
1026A0927

1026A0928
1026A0929
1026A0930
1026A0931
1026A0932
1026A0933
1026A0934
1026A0935
1026A0936
1026A0937
1026A0938
1026A0939
1026A0940
1026A0941
1026A0942
1026A0943
1026A0944
1026A0945
1026A0946
1026A0947
1026A0948
1026A0949
1026A0950
1026A0951
1026A0952

DWG PART

NO.

NN DN DNDMDNMDDMMDMDDN S RO
NOURWN-_COoONOOURWN PN RWN=

27A
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43

45
46
47
48
49
50
51
52

NUMBER

3890-00-0010
7220-06-5100
38-104268
38-105139
38-105137
4024-22C2352
4001-22C2188
4049-13C0200
38-104055
4049-13C0260
4001-22C2936
38-105096
38-108915
38-105093
3750-00-4174
4001-22C2904
38-103850
5000-03-0500
4030-21C0260
38-105052
38-105936
38-105038
6777-02-0011
4049-13C0235
5009-02-0375
4001-22C2550
38-105134
P38-105142
38-104080
38-103737
4001-22C2148
5009-02-0250
6740-00-1588
38-103750
6777-02-0005
6730-00-2503
6732-00-0008
6740-00-1898
38-104026
38-104024
6730-23-3003
38-104023
6729-00-1936
38-103738
4024-22C2344
4046-13C0220
38-103773
5008-12-0500
38-105099
5009-02-0190
6732-00-0008
4001-22C2546
38-111586

1026A MIDDLE AUGER

DESCRIPTION

Sponge-Fcell Adhesive Back
Bearing UC205-100 D1
Center Bearing Support
5/16" Spring Steel Pin
Connect Hub Weldment

Bolt - Whiz 5/16 UNC X 1
Bolt - 1/4 X2 UNC

Nut - Nylon Lock 1/4 UNC
Hinge Pin

Nut - Nylon Lock 1/2 UNC
Bolt - Hex 1/2 X 3 UNC
Clevis Bottom Right

Auger Assist Spring - Large
Clevis Bottom Left

Reflector - Red Grote #40912
Bolt - Hex 1/2 UNC X 1 1/2
Washer Adjustment
Lockwasher - Standard 1/2 dia
Nut - Hex 1/2" UNC

Clevis Top

Upper Small Auger Spring G.V Small
Adjustable Lever Arm

Auger Assist Handle Retainer Spring
Nut - Nylon Lock 3/8 UNC
Flatwasher 3/8 dia

Bolt - 3/8 X 3 UNC

Flyting - 2nd Section

Flyting HD - Middle - Chrome Surfaced
Lever Arm

Safety Latch

Bolt - Hex 1/4 X 3/4 UNC PLT
Flatwasher - USS 1/4" dia
Spring Pin 3/32 X 3/4

Safety Latch Linkage

Auger Spring

Clevis Pin 3/8 X 1

Cotter Pin 3/32 X 1/2

Spring Pin 3/16 X 1

Pin

Lever Arms

Pin - Clevis #233-003

Auger - 2nd Section

Clevis oke B-1936

Safety Latch Bracket

Bolt - Whiz 5/16 UNC X 3/4
Nut - Whiz 5/16" dia

Strike Plate Front

Shake Proof Washer 1/2" dia
Stop Spacer Blocks

Washer - flat 3/16"

Pins - Cotter 3/32"x1/2"

Bolt - Hex 3/8" x 2-3/4"

Drive Lug Kit (Incl. 4 5)

NO.
REQ'D

S S S S NN =2, B RAAS A A A N2 A aa ARl aaN=a2a 0= =3NNS NDNNNNMNDNNNMNDNNNN=_2S a2 NN=2200OONBABNBANMNNMNNONDNODN

Page 9A
"01/01/97

SERIAL
NUMBER

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL



UPPER AUGER

Page 10




REVISED
SEP 24/14

LOCATION
CODE

1026A1001
1026A1002
1026A1003
1026A1004
1026A1006
1026A1007
1026A1008
1026A1009
1026A1010
1026A1012
1026A1013
1026A1014
1026A1015
1026A1016
1026A1017
1026A1019
1026A1021
1026A1022
1026A1024
1026A1025

1026A1026
1026A1027
1026A1029
1026A1030
1026A1031
1026A1032
1026A1033
1026A1034
1026A1035
1026A1036
1026A1037
1026A1038
1026A1039
1026A1040
1026A1041
1026A1042
1026A1043
1026A1044
1026A1045
1026A1046
1026A1048
1026A1049
1026A1050
1026A1051
1026A1052
1026A1053

1026A1054
1026A1055
1026A1056

1026A1057
1026A1058

DWG

z
°

O©COoO~NOOOD_WN-=-

25A
26
27
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
48
49
50
51
52
53

54
55
56

57
58

PART
NUMBER

3320-00-0005
38-103548
4024-22C2352
6777-02-0012
38-103549
4001-22C2502
5009-02-0375
6732-00-0008
38-105169
4046-13C0235
7222-01-2206
7220-10-6104
38-104058
38-103560
20-101187
4049-13C0235
4046-13C0220
6732-00-0017
6777-02-0005
38-104062
P38-104374
38-105166
4046-13C0235
4024-22C2494
38-105170
4046-13C0220
4024-22C2344
6730-00-0368
6730-00-1801
38-104159
6732-00-0008
5009-02-0250
38-103590
38-103585
5009-02-0313
4001-22C2388
38-104070
38-104057
4033-12C0250
6732-00-0033
38-103851
5012-02-0875
38-103587
4049-13C0220
6738-00-0105
4024-22C2344
38-105172

38-105168
38-104151
38-111232

4891-ST-0278
38-105165

1026A UPPER AUGER

DESCRIPTION

Rubber Spout
Retainer-Spout
Bolt - Whiz 5/16 UNC x 1
Spring
Handle-Latch Release
Bolt - Hex 3/8 x 1 UNC
Flatwasher 3/8" dia.
Cotter Pin 3/32 x 1/2
Pipe and Linkage
Nut - Whiz 3/8 UNC
Flangette - PF206 (NTN)
Bearing - AEL 206-104 (NTN)
Lid Weldment-Dump
Large Dump Lid
Tension Adjuster Dump
Nut - Nylon Lock 3/8 UNC
Nut - Whiz 5/16 UNC
Cotter Pin 1/8 x 1
1026 Auger Spring
Flyting Third Section
Flyting HD - Upper - Chrome Surfaced
Auger Dump (Incl. 15,16)
Nut - Whiz 3/8 UNC
Bolt - Whiz 3/8 UNC x 3/4
Auger Third Section
Nut - Whiz 5/16 UNC
Bolt - Whiz 5/16 UNC x 3/4
Clevis Pin 5/16 x 1 7/8
Clevis Pin 1/4 x 2
Upper Auger Latch
Cotter Pin 3/32 x 1/2
Flatwasher - USS 1/4" dia.
Pipe T
Latch Mount
Flatwasher 5/16" dia.
Bolt - Hex 5/16 x 2 1/4
Auger Alignment Pin
Strike Back
Nut - Hex Jam 7/16 UNC
Cotter Pin 3/16 x 1 1/2
Pin Hinge-Upper
Washer - 7/8 x 1 3/4 SAE Flat
Anchor Adjustment
Nut - Nylon Lock 5/16 UNC
Hitch Pin - 3/32 x 1 3/16 (#090-105)
Bolt - Whiz 5/16 UNC x 3/4

Upper Auger Section Comp. unassembled

(incl. 6-14,19-44,49-51,54,55)
Linkage Latch Anchor
206 Flangette Machining

End Dump Liner Kit (Incl. 4 x Screw-Selftapping

#10X1/2)
Tapping Screw 8 - 3/8
Assembly Auger Dump (Incl. 26,56,57)

NO.
REQ'D

_m N = mS S AN D A A A A Ne D adaadaadplasySN=_a0=2=2adANN= @QalNWw=a2aNaN=aN-a

I

Page 10A
"01/01/97

SERIAL
NUMBER

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL

ALL
ALL
ALL

ALL
ALL



REAR PULLEY DRIVE

Page 11

(8#) ONIMY3IE HLIM IWOD
MIYDSIIS % HYVT10D MO0




REVISED
APR 20/10

LOCATION
CODE

1026A1101
1026A1102
1026A1103
1026A1104
1026A1105
1026A1106
1026A1107
1026A1108
1026A1109
1026A1110
1026A1111
1026A1112
1026A1113
1026A1114

DWG

z
o

O©OoO~NOOGO A WN-=-

PART
NUMBER

4024-22C2494
4046-13C0235

38-105040

5000-03-0250
4030-21C0200

38-109162
07-100546

7228-10-7106
4030-21C0260
7005-6Q-0250

3306-00-0001

7001-07-1375
4001-22C2928
5000-03-0500

1026A REAR PULLE DRIVE

DESCRIPTION

Bolt - Whiz 3/8 UNC x 3/4

Nut - Whiz 3/8 UNC

Guard - Front Main Drive
Lockwasher - Standard 1/4 dia
Nut - Hex 1/4 UNC

Main Driving Shaft

Key 5/16 x 2 1/2

Bearing AELF207-106

Nut - Hex 1/2 UNC

Sheave 6 Groove 3V25.00E
Belt - 6R-3VX1120
Bushing-Split Taper E 1-3/8 c/w #13
Bolt - Hex 1/2x 2 1/2
Lockwasher - Standard 1/2 dia.

NO.
REQ'D

PWaaapaaaga-200

Page 11A
"01/01/97

SERIAL
NUMBER

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL



FAN DRIVE

Feb 07/05

Page 12

INFWNOIMY3Y 0L 3INa
(£L#) SINNOW SNIMV3gE 3AIN9
JAONIY LON OQ ATENISSY ¥3L4V :3ILON

ONIMVIE HLIM

131dWOD ¥VTI0D xow
S N

ONIHSNE HLIM
@ 3131dW0D sL108



REVISED 1026A FAN DRIVE Page 12A
FEB 07/06 "10/07/97
LOCATION DWG PART NO. SERIAL
CODE NO. NUMBER DESCRIPTION REQ'D NUMBER
1026A1201 1 4001-32C2518 Hex Hd Bolt 3/8 x 1 1/2 Fedalloy 3 ALL
1026A1202 2 5000-63-0375 Lockwasher - Fedalloy 3/8 dia. 7 ALL
1026A1203 3 7000-06-1375 Split Taper Bushing Q1-1 3/8 1 ALL
1026A1204 4 38-103564 Rotor 1 ALL
1026A1205 5 07-100546 Key 5/16 x 2 1/2 1 ALL
1026A1206 6  38-104053 Rotor Shaft 1 ALL
1026A1207 7 38-103572 Cover Plate-Fan 1 ALL
1026A1208 8 4030-21C0235 Nut - Hex 3/8 UNC 8 ALL
1026A1210 10 5009-02-0375 Flatwasher 3/8" dia. 4 ALL
1026A1211 11 4001-22C2502 Bolt - Hex 3/8 x 1 UNC 4 ALL
1026A1212 12 38-103643 Idler Mount 1 ALL
1026A1213 13  4030-21C0260 Nut - Hex 1/2 UNC 11 ALL
1026A1214 14 5000-03-0500 Lockwasher - Standard 1/2 dia. 9 ALL
1026A1215 15 38-103700 Idler Fork 1 ALL
1026A1216 16 38-103642 Spacer-ldlerArm 1 ALL
1026A1217 17 4001-22C2968 Bolt - 1/2 x 5 UNC 1 ALL
1026A1218 18 7001-05-1375 Bushing - SK 1 3/8 1 ALL
1026A1219 19 7005-6Q-0053 Sheave 3V5.30 SK 1 ALL
1026A1220 20 4020-10F-2134 Socket Setscrew 1/4-28 x 5/16 2 ALL
1026A1221 21 4001-22C2904 Bolt - Hex 1/2 UNC x 1 1/2 4 ALL
1026A1222 22 7228-13-7106 Bearing UELFU 207-106 DI 2 ALL
1026A1223 23 4046-13C0235 Nut - Whiz 3/8 UNC 26 ALL
1026A1224 24 38-103644 Spacer 1 ALL
1026A1225 25 6777-02-0006 Spring 1 ALL
1026A1226 26 38-104149 Spring Tension Gauge 1 ALL
1026A1227 27 4001-22C2546 Bolt - Hex 3/8 x 2 3/4 1 ALL
1026A1228 28 38-103646 T-Adjustment 1 ALL
1026A1229 29 4049-13C0235 Nut - Nylon Lock 3/8 UNC 1 ALL
1026A1230 30 38-103647 Tension Bracket 1 ALL
1026A1231 31 38-103641 Spacer Bushing - Idler 2 ALL
1026A1232 32 7006-01-0580 Pulley - Idler 1 ALL
1026A1233 33 07-100546 Key 5/16 x 2 1/2 1 ALL
1026A1234 34 7224-00-0001 Lockcollar Browning SC-1 1 ALL
1026A1235 35 6215-00-0614 Grease erk 1/4" x 28 1 ALL
1026A1236 36 38-104193 Idler Assembly (Inc.-13,14,15,17,24,25, 1 ALL
26,28,30,31,32 35)
1026A1237 37 5868-02-1215 Bearing Spacer 2 ALL
1026A1238 38 4024-22C2502 Bolt Whiz- 3/8 x 1 2 ALL



DRUM ASSEMBLY

Page 13

INNOW ONIdV3Ig 3diN
JAOW3IY 1ON 0Od

9




REVISED
JAN 06/12

LOCATION
CODE

1026A1301
1026A1302
1026A1303
1026A1304
1026A1305
1026A1306
1026A1307
1026A1308
1026A1309
1026A1310
1026A1311
1026A1312
1026A1313
1026A1314
1026A1315
1026A1316
1026A1317
1026A1318
1026A1319
1026A1320
1026A1321
1026A1322
1026A1323
1026A1324
1026A1325
1026A1326
1026A1327
1026A1328
1026A1329
1026A1330
1026A1331
1026A1332
1026A1333
1026A1334
1026A1335
1026A1336
1026A1337

DWG PART
NO. NUMBER
1 07-100525
2 4024-22C2344
3 4046-13C0220
4 20-104179
5 4020-10C2481
6 4020-10C2482
7 38-104145
8 5009-02-0500
9 4030-21C0260
10 7006-02-0550
11 5000-03-0500
12 4001-22C2920
13  20-101272
14 38-104209
15 6777-02-0001
16  38-105014
17  5860-30-0100
18  38-105016
19 7217-01-0001
20 7222-01-2205
21  3305-16-2360
22  4030-21C0235
23  4018-10C2502
24 38-104181
25 07-100517
26  20-101313
27  5860-30-0100
28  4020-10C2329
29  38-105012
30 20-101317
31 38-105011
32  38-104150
33  7220-10-5160
34  4046-13C0235
35  4049-13C0200
36  4024-22C2156
37 38-105927

1026A DRUM ASSEMBLY

DESCRIPTION

Cutoff-Air

Bolt - Whiz 5/16 UNC X 3/4

Nut - Whiz 5/16 UNC

Pulley #DB-80-979 (c/w Set Screws #5&6)
Set Screw - Socket Hd 3/8 UNC X 1/4
Set Screw - Socket Hd 3/8 UNC X 3/8
Arm-Idler

Flatwasher - Standard 1/2 Dia

Nut - Hex 1/2 UNC

Idler Pulley BCFI-92-008

Lockwasher - Standard 1/2 dia

Bolt - Hex 1/2 UNC X 2

Drum Idler Spacer

Drum Idler Assembly (incl. 7,9,10,11,12,13)
Idler Chain Spring

Cast Inlet Machined

Snap Ring - exterior 1" dia

Center Weldment

Bearing 205-16 RKG 5

Flange PF-205

Belt BX-90

Nut - Hex 3/8 UNC

Set Screw - Square Head 3/8 UNC X 1
Pulley DB-272-501

Key 1/4 X 1/4 X 1 3/8

Drum Cover Plate

Snapring - External - 1" dia

Socket Hd Set Screw 5/16 x 1/4
Coarse Screen Drum Shell

Drum Shaft

Coarse Drum (incl.1-3,18-20,25,29,30,35,36)
205 Flangette Machining

Brg-Ball SA205-16G

Nut - Whiz 3/8 UNC

Nut - Nylon Lock 1/4 UNC

Bolt - Whiz 1/4 UNC X 1

Guide Bearing Mount

NO.
REQ'D

1

[
o @

RPRPRRPRRPRPREPNRRRERR

[N

As Required

MNWWENMNRRRRPNMRPRPNMNRNNRERNR

Page 13A
"01/01/97

SERIAL
NUMBER

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL



HOSE CONFIGURATIONS



REVISED
APR 20/10

LOCATION
CODE

1026A1401
1026A1402
1026A1403
1026A1404
1026A1404A
1026A1405
1026A1406
1026A1407
1026A1408
1026A1409
1026A1410
1026A1411
1026A1412
1026A1413
1026A1414
1026A1415
1026A1416
1026A1417
1026A1418
1026A1419
1026A1420
1026A1421

DWG PART
NO. NUMBER
1 38-104215
2 20-101427
3 6190-00-0104
4 38-108923
4A 20-101339
5 3420-06-0001
6 20-101286
7 20-102016
8 38-104112
9 38-111291
10  3422-07-0001
11 6755-00-0613
12 38-103897
13  38-103856
14  38-105260
15  5195-01-0001
16  38-105258
17  38-105259
18  38-105257
19  3422-07-0002
20 38-105143
21 20-101873

1026A STANDARD HOSE CONFIGURATIONS

DESCRIPTION

Door

6" Hose Clamp Complete (See P. 16A)

Hose Clamp HS-104 6" dia

Alum-Bin Load Out Assy

6" Bin Load Out Nozzle (incl.1)

6" X 12' Heavy Rubber Hose

6" Hose End

6" X 12' Heavy Rubber Hose Comp. (incl.2,3,5,6)
7" X 76" Stainless Steel Hose (incl. 9-11,13)
Updated 7" Bell Clamp (See P. 16A)

7" X 76" Stainless Steel Hose

Rivet - Monobolt (Avdel #2771-0613)

7" to 6" Reducer Final Assembly

7" Hose End

7" X 82 1/8" Alum. Pipe Comp. (incl. 11,15,16)
7" Hose End Complete

82 1/8" Aluminum Pipe

7" X 54" Aluminum Pipe Comp. (incl. 11,15,18)
54" Aluminum Pipe

7" X 22" Stainless Steel Hose

7" Short Flex Hose (incl. 9,11,13,19)

Aeration Transition

NO.
REQ'D

g—LN_\_\_\_\_\_\N_\_\

I G G GO O SR Y

Page 14A
"01/01/97

SERIAL
NUMBER

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL



Page 15 CLEANUP NOZZLE




REVISED
DEC4/97

LOCATION
CODE

1026A1501
1026A1502
1026A1503
1026A1504
1026A1505
1026A1506
1026A1507
1026A1508
1026A1509
1026A1510
1026A1511
1026A1512
1026A1513
1026A1514
1026A1515
1026A1516
1026A1517
1026A1518
1026A1519

DWG PART
NO. NUMBER

1  38-104965
2  38-105075
3  3420-01-0011
4 7090-00-0007
5 38-105078
6 6733-00-0002
7 6730-001721
8 6738-00-0105
9 38-105084
10 6777-02-0007
11 4049-13C0220
12  5009-02-0313
13  4880-12C1166
14 38-105085
15 6730-00-1971
16 6732-00-0001
17  38-105088
18 4049-13C0028
19  4046-13C0235

1026A CLEANUP NO LE

DESCRIPTION

6" Vacuum Nozzle
Handle

Rubber Handle Grips
Castor S803-3/8x1/2-U
Vacuum Nozzle Inlet
Lock Pin 1/4 x 1-3/8
Clevis Pin 1/4 x 1-17/32
Pins - Hitch Clip 090-105
Air Intake Cover Plate

GV Grain Nozzle Spring
Nut-N Lock 5/16"
Washer - Flat 5/16" dia.
Screw Machine 10-24 x 1/2
Cleanup Assembly
Clevis Pin 5/16 x 2-3/4
Pins - Cotter 1/16 x 1/2
Roller Wheels

Nut-N Lock 10-24

Nut - Whiz 3/8 Pltd

NO.
REQ'D

N A NNMDNSD B @ Q@Q@a@oaaaNho=

Page 15A
"01/01/97

SERIAL
NUMBER

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL



HOSE CLAMP — 6" & 7" DIA.

Page 16




REVISED
JAN11/07

LOCATION
CODE

1026A1601
1026A1602
1026A1603
1026A1604
1026A1605
1026A1606
1026A1607
1026A1608

DWG

z
o

O~NOOOO A WN--

PART
NUMBER

6730-00-1721
6732-00-0008
38-104979
20-101209
6738-00-1640
20-101208
6760-00-0124
20-101427

1026A HOSE CLAMP 6" DIAM.

DESCRIPTION

Clevis Pin 1/4 x 1 17/32

Cotter Pin 3/32 x 1/2

Clamp - Universal Handle

T-Adjustment

Hitch Pin .072 x 1 3/32 (SpaeNaur B1640)
T-Tension Adjustment

Rivet Shallow Tubular RVT-124

6" Hose Clamp Complete (incl. 1-8)

NO.
REQ'D

SN = =N

Page 16A
"01/01/97

SERIAL
NUMBER

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL



Page 17/

}—8 1716

GEARBOX

4 1/8

o
[

Ol
T

7 1/8

4 174

S 1/2




REVISED
FEB6/98

LOCATION
CODE

1026A1701
1026A1702
1026A1703
1026A1704
1026A1705
1026A1706
1026A1707
1026A1708
1026A1709
1026A1710
1026A1711
1026A1712
1026A1713
1026A1714
1026A1715
1026A1716
1026A1717
1026A1718
1026A1719
1026A1720
1026A1721

DWG PART
NO. NUMBER
1 7500-00-4401
2 7500-00-4402
3 7500-00-4403
4  7500-00-4404
5  7500-00-4405
6  7500-00-4406
7 7500-00-4407
8 7500-00-4408
9 7500-00-4409
10 7500-00-4410
11 7500-00-4411
12 7500-00-4412
13 7500-00-4413
14  7500-00-4414
15  7500-00-4415
16  7500-00-4416
17  7500-00-4417
18  7500-00-4418
19  7500-00-4419
20 7500-00-4420
21 7500-00-4400

1026A GEARBOX

DESCRIPTION

Cap-Open 0223-00120-150
Cap-Closed 0223-00125-150
Housing-Pinion 0223-00146-165
Gear 0223-00147-165
Shaft-Pinion 0223-00152-165
Shim-.005 0223-01229-150
Shim-.002 0223-02693-150
Shaft-Cross 0225-15587-1079
Housing 0225-15588-1079
Cup-Brg. 8-32-20-58-002
Cone-Brg. 8-32-20-68-002
Screw-Hex Cap 8-47-14-04-027
Nut-3/4" NF 8-47-16-14-004
Key-1/4 x 3/4 8-47-17-06-004
Pipe Bushing 8-63-12-51-001
Pipe Plug 8-63-12-61-001

Vent Plug 8-63-12-71-001

Seal 8-74-21-25-021

Seal 10114 8-74-21-28-903
O-Ring 8-74-80-09-059

Hub City Gearbox Complete (incl. 1-20)

NO.
REQ'D

s.p.p._\_\oaos_\w_\_\_\

- ) = = W= N =

Page 17A
"01/01/97

SERIAL
NUMBER

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL



Page 18 MISCELLANEOUS ITEMS




REVISED
NOV25/97

LOCATION
CODE

1026A1801
1026A1802
1026A1803

DWG PART

NO. NUMBER

1 0751-00-4145
0751-00-0005
3  3890-00-0004

1026A MISCELLANEOUS ITEMS

DESCRIPTION

Buff Spray Enamel 350g
Charcoal Spray Enamel 350g
Neoprene 1/4 X 1-1/2 "

NO.
REQ'D

1
1

per foot

Page 18A
"01/01/97

SERIAL
NUMBER

ALL
ALL
ALL



Page 19 LIGHTWEIGHT RUBBER FLEX HOSE
(10 feet of 6 inch)




REVISED 1026A LIGHTWEIGHT RUBBER FLEX HOSE Page 19A

APR 20/10 "01/01/97
LOCATION DWG PART NO. SERIAL
CODE NO. NUMBER DESCRIPTION REQ'D NUMBER
1026A1901 1 20-101427 6" Hose Clamp Complete 1 ALL
1026A1902 2 6190-00-0104 Hose Clamp HS-104 6" Dia. 2 ALL
1026A1903 3 3420-06-0012 Hose - 45 Mil Dura 6" X 12' 1 ALL
1026A1904 4 20-101286 6" Hose End 1 ALL
1026A1905 5 20-101468 6" x 12' Lt. Rubber Hose Complete (incl. 1-4) 1 ALL






REVISED
DEC1/97

LOCATION
CODE

1026A2001
1026A2002
1026A2003
1026A2004
1026A2005

DWG PART

NO.

A bh ON -

NUMBER

20-101341
3420-04-0003
07-100821
6190-00-0072
20-101340

1026A DRILL CLEANOUT HOSE (4 INCH)

DESCRIPTION

6" to 4" Hose Adapter

4" Heavy Rubber Hose (per ft.)

4" Hose End

4" Hose Clamp HS-72

4" x 12' Heavy Rubber Hose Complete (incl.1-4)

NO.
REQ'D

= N = = -

Page 20A
"01/01/97

SERIAL
NUMBER

ALL
ALL
ALL
ALL
ALL



Page 21 STRAIGHT ALUMINUM PIPE
(10 feet of 7 inch)




REVISED
JAN11/07

LOCATION
CODE

1026A2101
1026A2102
1026A2103
1026A2104

DWG PART
NO. NUMBER
1 38-104558
2 6760-00-0167
3  5195-01-0001
4 38-104312

1026A STRAIGHT ALUMINUM PIPE

DESCRIPTION

7" x 10" Aluminum Pipe

Rivet - Shallow Tubular RVT-167

7" Hose End Complete

7" x 10" Aluminum Pipe with one end (incl.1-3)

NO.
REQ'D

1
4
1
1

Page 21A
"01/01/97

SERIAL
NUMBER

ALL
ALL
ALL
ALL



Page 22 FINE SCREEN DRUM




REVISED
JAN13/98

LOCATION
CODE

1026A2201
1026A2202
1026A2203
1026A2204
1026A2205
1026A2206
1026A2207
1026A2208
1026A2209
1026A2210
1026A2211
1026A2212

1026A FINE SCREEN DRUM

DWG PART

NO. NUMBER DESCRIPTION
1 38-105146 Drum Fine Screen
2 4024-22C2156 1/4 x 1 UNC Whiz Bolt
3  4049-13C0200 1/4 UNC Nylon Lock Nut
4 38-105016 Center Weldment
5 7222-01-2205 Flangette PF-205 MS-52
6  4024-22C2344 Bolt-Whiz 5/16 x 3/4 UNC
7 7217-01-0001 SB205-16RKG5 Bearing
8  4046-13C0220 Nut-Whiz 5/16 UNC
9 20-101317 Shaft-Drum
10 07-100517 Key
11  07-100525 Air Cut Off
12 38-105145 Drum - Fine Screen Complete (incl.1-11)

NO.
REQ'D

_ e e =S O NOODR =W W =

Page 22A
"01/01/97

SERIAL
NUMBER

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL



Page 23 BRUSH KIT
Apr 20/10




REVISED
APR 20/10

LOCATION
CODE

1026A2301
1026A2302
1026A2303
1026A2304
1026A2305
1026A2306
1026A2307
1026A2308
1026A2309
1026A2310
1026A2311
1026A2312
1026A2313
1026A2314
1026A2315
1026A2316
1026A2317
1026A2318

DWG PART
NO. NUMBER

1  4046-13C0235
2 38-104552

3  4024-22C2164
4 4046-13C0200
5 5009-02-0375
6 6755-00-0613
7  38-104555

8 6777-02-0008
9  4049-13C0235
10 38-104554

11  4024-22C2502
12 38-104553

13  4024-22C2494
14  38-104556

15 4065-22C2518
16  38-104551

17  38-104557

18 0049-00-0001

1026A BRUSH KIT

DESCRIPTION

Nut-Whiz 3/8 UNC.

Brush Attachment-Right Support
Bolt-Whiz 1/4 X 1 1/4

Nut-Whiz 1/4" UNC

Washer-Flat 3/8" Dia.

Mono Bolt 3/16 x 5/8

Brush Mount Bracket

Idler Chain Spring

Nut-N Lock 3/8 UNC

Left Support Hinge

Bolt-Whiz 3/8 X 1 Grade 5

Brush Attachment- Left Support
Bolt-Whiz 3/8 x 3/4

Brush- Sub Assembly (Incl. 6, 7, 17

Bolt-Hex 3/8 x 1 1/2 Full Thread
Drum Brush Kit (incl.1-15)
Brush Holder

Brush SB-MS 18" PP-MS18

NO.
REQ'D

N = a2 NDN=a NN a2 a NN DNONN = N

Page 23A
01/01/97

SERIAL
NUMBER

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL



PPPPPP



REVISED
DEC1/97

LOCATION
CODE

1026A2401
1026A2402
1026A2403
1026A2404
1026A2405

DWG PART

NO.

A bh ON -

NUMBER

20-101427
6760-00-0014
3422-06-0001
20-101286
20-101442

1026A STEEL FLEX HOSE (6 inch)

DESCRIPTION

6" Hose Clamp Complete

Rivet - Shallow Tub Rivet-14

6" x 72" Steel Hose

6" Hose End

6" x 72" Steel Hose Complete (incl.1-4)

NO.
REQ'D

1
12
1
1
1

Page 24A

01/01/97

SERIAL
NUMBER

ALL
ALL
ALL
ALL
ALL



EXHAUST EXTENSION

Page 25




REVISED
JAN13/98

LOCATION
CODE

1026A2501
1026A2502
1026A2503
1026A2504
1026A2505
1026A2506
1026A2507
1026A2508
1026A2509
1026A2510
1026A2511
1026A2512
1026A2513
1026A2514
1026A2515
1026A2516
1026A2517

DWG PART

NO. NUMBER
1  38-104994
2 4001-22C2180
3 4001-22C2140
4  38-104989
5 4049-13C0200
6 4030-21C0200
7  5000-03-0250
8 6755-00-0613
9 6738-00-1640
10 38-104979
11 6760-00-0124
12 6730-00-1721
13  20-104213
14  38-104993
15 38-104985
16 38-104968
17  38-104967

1026A EXHAUST EXTENSION

DESCRIPTION

Hinge Bracket

Bolt - Hex 1/4" x 1-3/4"
Bolt - Hex 1/4" x 1-1/2"
Lid

Nut-N Lock 1/4"

Nut - Hex 1/4"

Washer - Lock 1/4"
Monobolt 2771-0613
Hitch Pin #B-1640
Clamp - Universal

Rivet - Shallow Tubular
Pin - Clevis 1/4" x 1-17/32"
T-Adjustment Assembly
Seal

Exhaust Pipe Rolled

Exhaust Extension Sub-Assy (incl.8-15)
Exhaust Extension Assy (incl.1-7

NO.
REQ'D

:_\_\_\_\_\_\_\

_ e = =S =S NN =N

Page 25A
01/01/97

SERIAL
NUMBER

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL



EEEEEEEEEEEEEEEEEEEEE




REVISED
JAN11/07

LOCATION
CODE

1026A2601
1026A2602
1026A2603
1026A2604
1026A2605
1026A2606
1026A2607
1026A2608
1026A2609

DWG PART

NO.

O©oO~NOOGO A WN-=-

NUMBER

38-104974
38-104978
38-104971
5195-01-0001

6755-00-0613

38-104977

6760-00-0167

38-104977
38-104966

1026A TELESCOPING TUBE

DESCRIPTION

Barrel Weldment

Clamp - Final Assembly 8"

Slide Tube Weldment

7" Hose End Complete

Rivet - Monobolt (avdel #2771-0613)
Seal - Cut Ring

Shallow Tubular 3/16 x 5/16 Rivet
Seal - Cut Ring

Telescoping Tube (incl.1-8)

NO.
REQ'D

- 00 = = = =

-—

Page 26A
01/01/97

SERIAL
NUMBER

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL



Page 27 STUB UNLOAD AUGER




REVISED
DEC4/97

LOCATION
CODE

1026A2701
1026A2702
1026A2703
1026A2704
1026A2705
1026A2706
1026A2707
1026A2708
1026A2709
1026A2710
1026A2711
1026A2712
1026A2713
1026A2714
1026A2715
1026A2716
1026A2717
1026A2718
1026A2719
1026A2720

DWG PART
NO. NUMBER

1  38-103546

2  38-103548

3  4024-22C2352
4  38-104058

5 38-103560

6  4046-13C0235
7  7222-01-2206
8 7220-10-6104
9 38-104151

10 4046-13C0220
11 38-104956

12 38-104169

13 7220-06-5100
14  38-105137

15 38-105139

16 38-104268

17  38-104960

18 20-101187

19 6777-02-0012
20 38-104955

1026A STUB UNLOAD AUGER

DESCRIPTION

Rubber Spout

Retainer - Spout

Bolt - Whiz 5/16 X 1 UNC Pitd.
Weldment - Lid - Dump

Lid - Large - Dump

Nut - Whiz 3/8 UNC PItd.
Flangette - PF 206 MS-62

Brg - Ball AEL 206-104

206 - Flangette Machining
Nut - Whiz 5/16 UNC PlItd.
Stub Dumper (incl.4 5)
Foam Auger Seal

Bearing UC205-100 D1
Connect Hub

5/16" Spring Steel Pin

Center Bearing Support
Auger - Short Dump

Dump Tension Adjuster
Dump Lid Spring

Stub Unload Auger (incl.1-19)

NO.
REQ'D

1
2

-
o

PO R T G G G Qi Gt Qi G, ' JE G QU Gy Y S QU §

Page 27A
01/01/97

SERIAL
NUMBER

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL



Page 28 TRANSPORT LIGHTING PACKAGE




REVISED
JAN13/98

LOCATION
CODE

1026A2801
1026A2802
1026A2803
1026A2804
1026A2805
1026A2806
1026A2807

DWG
NO.

NoahWON-=-

NOTE

1026A TRANSPORT LIGHTING PACKAGE Page 28A
01/01/97
PART NO. SERIAL
NUMBER DESCRIPTION REQ'D NUMBER
Clearance Light 2 ALL
Nut-Whiz 1/4" 6 ALL
Curb Side Light 1 ALL
Road Side Light 1 ALL
License Plate Holder 1 ALL
8400-00-0001 Cable Tie - 15" 6 ALL
38-104637 Trailer Light Kit (incl.item #6 8575-00-0001) 1 ALL

ITEMS 1 - 5 ARE CONTAINED UNDER #8575-00-0001 (GV LIGHTING PACKAGE)






REVISED
DEC4/97

LOCATION
CODE

1026A2901
1026A2902
1026A2903
1026A2904
1026A2905
1026A2906
1026A2907
1026A2908
1026A2909

DWG PART

NO.

O© oo ~NOOGObhWDN-=-

NUMBER

6730-00-1721
6732-00-0008

38-104979
20-101209

6738-00-1640

20-101208

6760-00-0124

38-105261
38-104690

1026A TRANSITION (6" to 7")

DESCRIPTION

Clevis Pin 1/4 x 1 17/32

Cotter Pin 3/32 x 1/2

Clamp - Universal Handle

T-Adjustment

Hitch Pin 0.072 x 1 3/32 (Spae Naur B1640)
T-Tension Adjustment

Rivet Shallow Tubular RVT-124

Reducer 7" to 6" -Weldment

6" to 7" Reducer Assembly

NO.
REQ'D

PG U N G G G G O N )

Page 29A
01/01/97

SERIAL
NUMBER

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL



DUST COLLECTOR COMPLETE

Page 30




REVISED JAN13/98

LOCATION
CODE

1026A3001
1026A3002
1026A3003
1026A3004
1026A3005
1026A3006
1026A3007
1026A3008
1026A3009
1026A3010
1026A3011
1026A3012

O© oo ~NOOGObhWDN-=-

1026A DUST COLLECTOR COMPLETE

DWG PART
NO.

NUMBER DESCRIPTION

38-105283 Exhaust Cap

4890-50-8005 Screw-Teks Hex 10-16 x 3/4
4001-22C2432 Bolt - Hex 5/16 x 5 Grade 5 UNC Plated
38-105284 Exhaust Body

38-105281 Main Body

38-105284 Lower Elbow

0900-00-0027 Dust Bag Assembly
4049-13C0220 Nut-N Lock 5/16 UNC Grade 5
4024-22C2494 Bolt - Whiz 3/8 UNC x 3/4
4046-13C0235 Nut - Whiz 3/8 UNC
3890-00-0002 Neoprene 1/8 X 3/8

38-105280 Dust Collector Complete

NO.
REQ'D

A D A A A aaaoo-

=~

Page 30A
01/01/97

SERIAL
NUMBER

ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL
ALL



Rugged
Reliable... em

www.rementerprisesinc.com

REM ENTERPRISES INC.
P.O. BOX 1207

2180 OMAN DRIVE

SWIFT CURRENT, SK
CANADA S9H 3X4

PHONE (306) 773-0644
FAX (306) 773-1188

Email: remsales@rem.sk.ca

PRINTED IN CANADA

PART NUMBER: 9000-00-0031






